DRAFT

DEVELOPYENT DOCUNENT
EFFLUENT LIMITAﬁIONS GUIDELINES
STANDARDS OF PERFORMANCE

WATER SUPPLY INDUSTRY

ENVIRONMENTAL PROTECTION AGENCY
MarcH 1975

DRAFT



NOTICE

The attached document is a DRAFT CONTRACTOR'S REPORT, It
includes technical information and recommendations aubmitted

by the Contractor to the United States Environmental Protection
Agency ("EPA") regarding the subject industry. It is being
distributed for review and comment only. The report is not

an official EPA publication and it has not been reviewed by
the Agency.

The report, including the recommendations, will be undergoing
extensive review by EPA, Federal and States agencies, public
interest organizations, and other interested groups and per-
[...]
be achieved, the brine must pass uniformly through the bed of
particles without channeling or by-passing any portion of the
bed. The distributor systems are designed to achieve such
uniform distribution.

At the end of the regeneration part of the cycle, the brine
must be removed from the bed. Rinse water pumped through
the distributor system pushes the brine ahead of it in
"piston" flow. During the last part of the rinse cycle, the
rinse water is pumped very rapidly through the bed to remove

24



DRAFT

the last traces of brine. Upon completion of the rinse cycle,
the bed is returned to softening duty.

In addition to the vessels that contain the zeolite granules,

there must be brine tanks, pumps, and timed-control valves to
maintain the proper sequence of events.

4. Iron and Manganese Removal

Iron and manganese are objectionable in water for municipal use
for several reasons. Precipitates of these elements, which
occur upon oxidation of the soluble forms of iron and manga-
nese, result in highly-colored turbid water, which leads to
discoloration in the laundry, and on bathroom and kitchen fix-
tures. In addition, these elements in concentrations greater
than a few mg/l impart an undesirable taste to the water.
Moreover, the presence of these elements in water can promote
the growth of certain bacteria. Iron and manganese are
removed from the water as an incidental feature of the lime
and lime-soda softening processes. However, certain water
plants need to remove iron and manganese but do not need to
soften the water.

The main processes used specifically for iron and manganese
removal includes precipitation by oxidation, and filtration.
Aeration is most often used as the oxidizing step, but other
oxidants such as chlorine and potassium permanganate are also
used. Chlorine is often added following aeration to provide
additional oxidation. If the pH of the water is too low for
efficient removal of iron, lime is added to adjust the pH.

Powerful oxidants, such as chlorine, chlorine dioxide, or
potassium permangante, are used mainly to treat waters that
contain manganese, since oxidation of soluble manganese
compounds by air is too slow.

The oxidation of iron and manganese is not rapid. Therefore,
time is provided in retention tanks for the reaction to occur
and for agglomeration of the precipitates to filterable size.
The water with agglomerated precipitates is then filtered.

The filter backwash water in iron removal plants contains the
precipitated iron and manganese, and is usually highly colored.
The filters are usually pressurized rapid-sand filters which
will be described in the sub-section on filtration.

25



DRAFT

5. Filtration

Filtration is usually the final step in removing solids
regardless of which processes precede the filtration steps.
The filters most often used in water-treatment consist of a
thin layer of filter aid deposited by flow on a bed of granu-
lar material, such as sand, held in place by gravity or the
direction and velocity of flow. The objective of filtration
is to reduce the turbidity of the feed water by removal of
suspended matter.

The size of the suspended matter removed by filters ranges
from a few millimicrons (colloids and viruses) to about

50,000 millimicrons (silt and sands). Types of matter removed
include colloids, viruses, algae, bacteria, clay particles,
and silt.

Attempts have been made, and are continuing to be made, to
develop the theory of filtration to allow prediction of per-
formance. Factors that have been considered in filtration
theory include sand size, velocity of the water toward and
past the sand, temperature, density of suspended particles,
and size of the particles which affect the probability of a
suspended particle intercepting a particle in the combination
of filter aid and granular matter of the supporting bed, and
other factors, such as pH, type of coagulant, and size and
strength of floc, which affect the adherence of an intercepted
particle to the particles in the filter. At the present, how-
ever, the theory of filtration is not adequately predictive,
and pilot plant tests are almost always used prior to instal-
lation of new filtration facilities.

Several types of filters are used in water-treatment plants.
Most widely used is the rapid-sand filter, which usually con-
sists of a support medium of several layers of different sized
gravel and a layer of carefully sized sand on top of the
gravel. The layers of gravel are graded in size. The bottom
layer is coarse gravel, laid in a container, usually concrete,
that is provided with an underdrain system for collection of
the water into a pipe for transferral to a filtered-water
chamber. Subsequent layers are each several inches of sized
sand (from 0.4 to 1 mm in diameter). As filtration proceeds,
the sand layer collects suspended matter and the resistance of
the filter to water flow increases. Eventually the head re-
quired to force water through the filter becomes excessive and
the filter must then be backwashed. Filters are backwashed by
forcing filtered water into the bottom of the container and
upward through the layers of gravel and sand. The upward flow

26



DRAKT

of water expands the bed of sand and flushed the collected
sediment from the sand.

Of other filters in use in water-treatment plants, the main
types are multi-media filters and pressurized filters. Multi-
media filters are composed of several layers of sized mate-
rials. At the bottom, for example, graded sizes of garnet
gravel (density = 3.1) might be overlaid with successive layers
of silica gravel (density = 2.6), and alluvial anthracite
(density = 1.5). Multi-media filters are designed to permit
penetration of the suspended matter through the top-most layer
and into the underlying layer of sand. This deep penetration
makes possible longer filter runs between washings than are
possible with single medium filters in which penetration is
only a few inches. The long filter runs are desirable to
conserve water used for backwashing and to reduce labor costs.

Pressure filters are similar to gravity-type, rapid-sand fil-
ters in construction and operation, but the underdrains,
gravel, and sand are housed in a cylindrical tank, and the
water is passed through the filter under pressure. The tank
axis may be either vertical or horizontal. Pressure filters
are used mainly when raw water is furnished under pressure,
and filtered water is to be delivered without further pumping.

The waste from the filtration step is the backwash water with
its load of sediment that was flushed from the filter. The
treatment and disposal of filter backwash water are discussed
in Section VII.

6. Dissolved-Solids Removal

Processes for removal of dissolved solids include electrodi-
alysis, reverse osmosis, and distillation processes. Detailed
descriptions of these processes are available from The Office
of Saline Water, U. S. Department of the Interior. Therefore,
only brief descriptions are given here.

Electrodialysis is a process in which many ion-exchange membranes
are arranged parallel to each other to form solution compart-
ments held between a pair of electrodes. The feed water flows
through every other solution compartment. When a voltage is
applied to the electrodes, electrolytic solids in the feed

water are removed; transported across the ion-exchange membranes
into a waste-brine stream flowing through the solution compart-
ments between the ones that contain feed solution. Electro-
dialysis units from the various suppliers differ in design but
they all produce a waste brine.

27



DRAFT

Reverse osmosis is a pressure-operated process in which puri-
fied water transfers through special membranes that pass water
but block impurities. Reverse osmosis equipment is made in a
variety of designs. However, in all designs a concentrated
brine is left on the high-pressure side of the reverse osmosis
membranes after purified water is transferred through the mem-
branes. This concentrated brine is sent to waste.

There are a variety of distillation processes used for dissolved-
solids removal. In all of them purified water is removed from
feed water as a vapor and condensed to give the product water.
The solution left unvaporized contains the impurities originally
present in the feed water, but the impurities have been con-
centrated into a small volume of water. This concentrated brine
is sent to waste.

At present, there are no waste-treatment processes or practices
that are usable to adequately treat waste brines from dissolved-
solids removal processes. These brines are usually disposed of
by discharge to a watercourse, or to deep wells.

Schematic diagrams of several types of treatment plants are
presented in Figures III-4, III-5, and III-6 to illustrate the
sequence of processing steps and the different types of chem-
ical additives used for various purposes.

Figure III-4 illustrates a simple water-treatment plant, which
obtains water from wells. The water is relatively hard, but
extremely low in turbidity. About 80% of the infiuent water

is softened in six zeolite softeners, and about 20% of it
bypasses the softeners. The combined product water (about

6400 cu m/day (1.7 MGD) is disinfected with chlorine, and
distributed. The zeolite softeners are regenerated twice a

day with a saturated NaCl solution. The waste brine from
regenerations is discharged to the sewer, and eventually enters
a municipal sewage treatment plant.

Figure III-5 illustrates the stéps in a fairly simple process-
ing plan that utilizes sedimentation basins and centrifuges.

28



DRAFT

Washbrine to Sewer
i

Chlorine
Zeolite
Softener
Wells I Distribution
}
20 % > Bypass
Y
Washbrine .
- Brine  |e—gqlt

.Figure III-4. Processing Steps for Zeolite

Softening Plant

29



L L @ . o
JueTd 9bnjTIjus)
- uTsSeg UOT}RIUSWIPSS
o I0F sdoas buTssedoxd °*G-III 2Inbtg
3
(o]
-
I11jpup OL Y3nJ|
#boJ0lS abnyiajua)
91044ud)
oM spJaddo) swy
uolinql4isig 4081D
Y
uisog uisog 201 4
UO1}DIUBWIPaS _.l U014 D}UBWIPES JOX| I

-1

J10AJas3Y

30



Chiorine

Soda Ash DRAFT
, -j
Ist Stage 2nd Stage Final
Wells Mixer Floc. }—me Sedimentation Sedimentolion Sedimentotion
A Basin Basin Basin
|
|
Y Washwater B Sludge i { Wosh;oier Sand
Y > Fliter
Lime
L Byposs L
/
4 Distribution
Lagoon
[Washwater
To Atmosphere ) b
Centrate
Washwater Storuge
Overflow.
Thickener

Centrifuge Cake

Exhaust Gas

Bt
Soda Ash ————b&
Exhoust Gos
Cagemill 8 Dryer
Dry CaCO3x
Cyclone
COCO3
Storage
Reactor
slee < \ Dry Coco;, N |
torage r (
Dry CaCO
y 3 -

f—————— Fuel Oii

Lime

Figure III-6. Processing Steps for Complex Recalcination

Water-Treatment Plar.t

31



DRAFT

The influent water, which is obtained from a reservoir, is of
medium hardness but of high turbidity. The influent water
plus a recycled stream of sludge from the second sedimentation
basin is mixed with lime and iron sulfate in a rapid mixer,
and then allowed to flocculate. The water then goes through
two sedimentation basins in series. The sludge from the

first basin, about 5% solids, is concentrated to 50-60% solids
in a centrifuge. The paste from the centrifuge is pumped with
a Moyno pump into a storage hopper. It is eventually hauled
to a land~fill site about 20 km (12 miles) distant. The rela-
tively clear centrate (about 0.5% solids) is sent back to the
reservoir. The sludge from the second sedimentation basin is
recycled to the rapid mixer. The overflow from the second
basin is distributed.

Figure III-6 is an example of a relatively complex combination
of processing steps for water-treatment. This plant obtains

its water from wells. The influent water is hard and also

has a relatively high concentration of suspended solids.

Most of this influent water is mixed with lime in a rapid mixer,
and then flocculation is allowed to occur. The effluent from
the flocculator is transferred to a first stage of sedimenta-
tion. The effluent from the first sedimentation basin plus
part of the influent water is mixed with soda ash and chlorine
and sent to two more sedimentation basins operating in series.
The effluent from the third sedimentation basin is filtered with
sand filters, sent to the clearwell, and then distributed.

Sludge in the first sedimentation basin is removed continuously
by scrapers. The solids concentration varies between 12% and
18%. The solids are primarily CaCO3. This sludge is sent to

a gas scrubber and then to a thickener in which the solids con-
centration is raised to 20%. The sludge from the thickener is
centrifuged to a sticky cake of about 60% solids. Enough dry
CaCO3 is added in a cagemill to reduce the stickiness and form
lumps of CaCO3. These lumps are dried with waste gas from the
calcination step. The dried sludge travels with the waste gases
to a cyclone where separation of solids occurs. Part of the
dried sludge is recycled to a cagemill to control stickiness;
and the rest is stored in a hopper for feed to the calciner.

In the calciner, CaCO3 is converted to lime by driving off
C02. Fuel oil is used for heat. Agglomerated pellets of
lime are removed at the bottom of the calciner and trans-
ferred by bucket elevator to a lime-storage hopper. This
lime is ready for recycle to the rapid mixer at the start of
the process.

32



DRAFT

Sludge from the second sedimentation basin and backwash water
from the sand filters are recycled to the rapid mixer. Sludge
from the third sedimentation basin plus the thickener over-
flow and the centrate from the centrifuge are sent to a 16-
acre lagoon, where the solids settle.

These three figures illustrate the range of complexity of
processes employed for water treatment. However, the treat-
ment plants may also differ significantly in the nature of
the chemicals and additives employed. These include: 1lime
and soda ash for softening or pH control; iron sulfate, alum-
inum sulfate, and organic polyelectrolytes for coagulation and
flocculation; activated carbon for taste and odor control and
for removal of organic matter; sodium chloride for regenera-
tion of ion-exchange materials; chlorine and ozone for disin-
fection; and potassium permanganate or other oxidants for
removal of iron and manganese.

33



DRAFT

SECTION IV

CATEGORIZATION OF THE INDUSTRY

Rationale for Categorization and Sub-categorization

The goal of this study is the development of effluent limi-
tations that are equitable to all plants but that meet the
aim of the Act, which is the elimination of pollutant dis-
charges from all point sources. To achieve this goal a judg-
ment must be made as to whether separate effluent limitations
are appropriate for different segments (i.e., subcategories)
of the industry.

The quality of raw waters used in the water supply industry
varies widely, and the sizes of water treatment plants also
vary widely within the industry. Other factors, such as types
of processes used, vary also. With such differences in raw
water quality, size, and other factors, it is logical to con-
sider the establishment of separate effluent limitations for
different subcategories of the industry.

Within the allotted time, adequate categorization of the water-
supply industry with such a large number of waste-producing
plants required detailed information about a statistically
meaningful number of plants, and analysis of the data by sta-
tistical techniques. The data for categorizing the industry,
and for characterizing the wastes as described in Section V,
were obtained from applications for permits to discharge
wastes under the Refuse Act Permit Program (RAPP), from the
literature, from the files of regional EPA offices and state
agencies with responsibility for environmental control, and
from discussions during personal visits to water-treatment
plants. From these sources, some information was obtained
about more than 2500 water-treatment plants, and detailed
information about 1467 waste-producing water-treatment plants.
Plant visits were made to 151 of the 1467 plants.

Some of the information needed for this study was not avail-
able from the raw sources, and some of it, especially that
obtained from RAPP applications, was known to be out-of-date.
Therefore, the data from raw sources were transcribed onto
data forms that had blanks for all items needed for this study.
A sample data form is included here as Table IV-1. These

34



Table IV-1

DRAFT
Sample Data Form
I. Name of Facility
Location City Zip Code
II. Treatment Processes
{(check blocks of
processes used)
Indicate Type
[] Pretreatment
[] Coagulation Alum Iron Otherx
[] Chemical Softening Lime _Lime Soda
[] Zeolite Softening
[] Iron-Manganese Removal
r] Dissolved Solids Removal
[] Filtration
[] Other Treatment
III. Intake Source (Circle Type)
1. Surface
2. Ground
3. Surface & Ground
Avg. Raw Water Volume MGD Avg. Raw Water Temperature °F

Avg. Distributed Water Volume MGD  for Jan. for July

Is the product water primarily for industrial use or public use (circle one).

If industrial, give primary usage. (i.e. cooling, cleaning, etc.)

IV. Chemicals Added -

(Pri1or to Filter) (After Filter)
Annual Average for 1973
ppm or 1lb/day ppm or Lb/dey
1. Lime (as CaO) 1. Lime
2. Alum (specify type) 2. Sodium chloride
3. Iron coagulant 3. Other
(specify type)
4. Poliymer
5. Actaivated carbon
6. Potassium permanganate
7. Soda Ash
3. Hexametaphosphates
9. Sodium chloride
10! Sodium hydroxide
11. Other (list all)
V. Are flocculation or filter aids used? If so, (type) ; lb/day
A) Average daily backwash volume MGD, or
Averagce no. of backwashes per week
Average amount of water per backwash MGD

(B° Average volume basin blowdown for continuous sludge removal MGD
!C+  Average discharge for periodic cleaning of basins MG
Number »f cleanings per year
If above 1s unknown, please indicate your best estimate of amount of sludge produced per

year in the following spaces as million gallons. Also, estimate tons of dry solids per
year.

35



VT,

Table IV-1 (continued)

Sample Data Form

(D) Amount regeneration brine for zeolite softening

Concentration of regeneration brine, weight%

Total amount of rinse water

How much backwash water used?

gal/regeneration (if applicable)

gal.

gal.

(E) What is the ultimate fate of the filter backwash; recycled, direct discharge to sewer, direct
discharge to stream, or treated in any way before discharge? (circle one).

If treated, describe treatment and ultimate point of discharge.

(F) What is the ultimate fate of the sludge; direct discharge to sewer, direct discharge to stream,
or treated in any way before discharge? (circle one)

If treated, describe treatment

(G) what is the ultimate fate of the brine: recycled, direct discharge to sewer, direct discharge

to stream, or treated in any way before discharge?

If treated, describe treatment

(circle one if applicable).

(1) 1f lagoons are used indicate the ultimate fate of water overflow and ultimate fate of lagoon

sludge

Paramecer (units in ppm annual average)

Raw Distributed
Water Waterxr

Waste Discharges

Filter Lagoon Other (ldentify)
Backwash Sludge Overflow

Total suspended solids

(most important)
Tctal solids

Total dissolved solids

Total alkalinity (as CaCoO;)

pil

Total Hardness (as CaCOgj)

Aluiinum

Chloride

Conductivity (p mho/cm)

Calcium

1ron

Magnesium

Manganese

Turbidity (jtu)

Are any more complete analyses or studies of wastes available?

If you have a turbidity to suspended solids conversion factor, please indicate average factor used

and the maximum and minimum factors.

Over what vrange of turbidity is the factor usable?

to , units

Your Name Telephone No.

Position Area Code

36



DRAFT

forms were mailed to each of the plants for which most of the
necessary data was available along with instructions for
updating and completing the forms (e.g., the use of annual
values for flows and concentrations of wastewater constitu-
ents). Each company was asked to verify, or correct and ver-
ify, data. From this mailing we received verified data for
782 waste-producing water-treatment plants, or about 7% to 8%
of the total number of waste-producing water-treatment plants.¥*
[...]
groundwater as a raw water source and the waste would be a
metal hydroxide sludge without silt or other large particu-
lates. Such sludges exhibit poor dewatering characteristics.
The technology has been successfully applied to a similar
waste (Fe(OH)3) in the steel industry. These wastes generally
require slightly higher lime dosages and precoat of the

filter medium.

(b) Category II

There are no installations utilizing a filter press to dewater
lime softening sludge, but a plant presently under construc-
tion should be operational in early 1975. A marked difference
between the technology as applied to this subcategory compared
to other subcategories is that there appears to be no need for
conditioning the lime sludge. When filter presses were used
in tests to dewater lime sludge without conditioning the
sludge solids in the filter cake were in the 40% to 50% range.
Limited data also indicated that the filtrate had a high sus-
pended-solids concentration.

Studies done on water-treatment plant sludges, not specifically
related to filter pressing operations, have shown that a high
magnesium content in the sludge adversely affects the settl-
ability of the solids.

(c) Category IIIX

There are no plants in this subcategory applying this tech-
nology and currently none under design. Some preliminary
work that has been done on water-treatment plant sludges in
general suggests that filter performance will be better as
the ratio of softening sludge to coagulant sludge increases.

vii. Summary
Advantages - Long, useful life, low cake moisture, high

overload capacity, good filtrate quality,
low land requirement.

89



DRAFT

Disadvantages - High capital cost, restrictive structural
and building requirements, moderate main-
tenance requirements, moderate energy
requirements, relatively high labor require-
ments.

viii. Effluent quality

Cake solids % (by weight) 40 -60
Filtrate suspended solids (mg/1l) <100
Filtrate pH >10.5

d. Sand Drying Beds

The proven treatment of waste sludges from municipal waste-
water treatment plants by sand drying beds suggests utiliza-
tion of similar techniques in the dewatering of water-treat-
ment plant sludges. With a few notable exceptions, this tech-
nology is predominately applied in the southern and western
sectors of the United States and generally to small, rural
water-treatment plants.

i. Operational and design features

Sand drying beds are constructed similar to a sand filter but
with less sand depth. Working down from the top one would
encounter from a few centimeters to about 60 centimeters of
sand over a layer of gravel that is usually 8 cm to 30 cm

(3 in to 12 in) deep. Gradation in the size of the gravel
varies according to the designer. If size gradation is not
used, the sand and gravel layers are usually separated with a
cloth fabric, such as burlap. The beds may or may not be pro-
vided with an underdrain system. If underdrains are not pro-
vided, the bed is constructed over a permeable soil. A var-
iation not in use in this country, but reported in operation
in England, is the wedgewire bottom. This drying bed floods
the under chamber during the early days after application to
retard draining. This slow draining period is reported to
increase the ultimate cake solids concentration.

The mechanisms involved in this dewatering process are:
1) Draining

2) Decanting
3) Drying.

90



DRAFT

Most of the moisture is removed from the sludge by draining,
however, this mechanism alone is not sufficient to produce a
handleable cake. Drying is essentially accomplished through
evaporation.

The use of drying beds is affected by many factors, which can
be broadly grouped into the following:

1) Sludge characteristics

2) Climatic conditions

3) Depth of application of the sludge
4) Composition of the drying beds

ii. Sludge characteristics

Initial moisture content and nature of the sludge are the
most important determining factors for design of drying beds.
Initial moisture content is the percent solids by weight in
the sludge at time of application. The nature of the sludge
is characterized by its amorphous quality, compressibility,
and resistance to filtration (specific resistance).

iii. Climatic conditions

The effectiveness of air drying is most closely associated
with evaporation rate, but is also determined by precipita-
tion, sunshine, air temperature, relative humidity, and wind.

iv. Depth of application

The depth of application is the depth of sludge at the end of
the period of the initial rapid dewatering (decanting or
draining or both). Generally, less than two hours is required
for this initial dewatering.

The principal problems encountered in sand drying operations
have been:

1) penetration of the sludge into the sand, thus plug-
ging the bed, and
2) insufficient drying to produce a handleable cake.

Both conditions can be alleviated somewhat by conditioning
the sludge.

91



DRAFT

v. Application of technology to subcategory

(a) Category I

Sludge drying beds similar to those described in preced-

ing paragraphs have been used successfully to dewater alum
sludges. At present there are several drying beds being
designed, and constructed. The design criteria used and the
surface area required vary, dependent on the previously men-
tioned conditions, and especially the depth of application.
One investigation has shown that the drying time increases at
applications greater than about 0.3 m (1 ft) by a factor of
three, when the depth is doubled and factors of six and nine
when the depths are trebled and quadrupled. 1In some success-
ful drying operations the sludge has been applied at depths
up to 0.6 m (2 ft). For one proposed drying operation, it

is suggested that the sludge be applied from sprayers to
depths of less than 2.5 cm (1 in). The pitfalls of using
loadings expressed in kg/sqg m (lb/sq ft) without consider-
ing drying cycle time are recorded in the history of suc-
cessful operations.

The use of conditioning agents has been shown to enhance dewa-
tering. The use of polymers at a large plant in the northeast
is claimed to be "the prime factor" in successfully dewater-
ing their sludge. 1In plants where large amounts of powdered
activated carbon are used, the need for conditioning is
reduced or eliminated because the carbon acts as a physical
conditioning agent.

Air drying is often utilized in conjunction with bed drying.
In these instances, the sludge cake is removed from the beds
just as soon as it is handleable (at about 20% solids and
spread on soil for further drying).

The range of loadings at successful drying bed installations
are from 0.5 to 12.2 kg/day/sgq m (0.1 to 2.5 lbs/day/sq ft).

Little is reported in the literature concerning disposal of
iron hydroxide sludges on drying beds. There are two cases
where this technology is utilized for a sludge that is pre-
dominantly iron hydroxide. A similar waste is generated by
metal plating operations and these sludges have been suc-
cessfully dewatered on drying beds.

One water-treatment plant under construction has been designed
to provide a two-cell slow-sand filter for dewatering sludge.
The proposed loading rate is 400 1/day/sq m (10 gal/day/sq ft).
Based on existing installations and information gained from

92



DRAFT

other industrial designs, considerations for iron sludges
should closely parallel those for alum sludges.

(b). Category II

Sand bed drying of sludge has not seen extensive application
in subcategory II. Calcium carbonate sludges are so much
easier to dewater than metal hydroxide sludges that drying
beds are usually not needed. The importance of application
depth is lessened and for lime sludges the depth of applica-
tion is not as important as for wastes from plants in Cate-
gory I. Lime softening plants, therefore, decrease their
surface area requirements by increasing the depth of appli-
cation. Thus, a drying bed becomes a lagoon in essence.
There is only one known installation using drying beds for a
lime softening sludge.

(c) Category III

The comments made for Category II apply also to Category III.
As the CaCO3 percentage in the mixed sludge increases, the
sludge becomes easier to dewater.

vi. Summary
(a) Advantages of drying beds

Low labor requirements (routine)

Low maintenance requirements (routine)
Low power requirements

Low capital expenditure

Unlimited useful life

Mechanically independent

No skilled operators needed

(b) Disadvantages of drying beds

High land-area requirements

High labor requirements periodically

Subject to climatic perturbations

Low overload capacities

May require extensive and costly pretreatment (condi-
tioning, thickening, etc)

93



DRAFT

(c) Effluent guality

Cake solids % (by weight) 20 to 60
Filtrate suspended solids (mg/1) 200 - 600

e. Disposal to sanitary sewer

The disposal of water-treatment plant wastes into sanitary
sewer systems has been practiced at a number of cities for
some time. The effect of this discharge on the performance

of the waste treatment plant is largely a function of the

type of sludge, the method of discharge, the waste treatment
process, the waste treatment physical facilities (particularly
sludge digestion and dewatering), as well as the adequacy

of the collection system. In the past, water plant wastes
have generally been discharged to the sanitary sewer at little
or no cost to the water utility. However, recent Environmental
Protection Agency regulations require that waste treatment
utilities which receive grants adopt equitable "user" charges
for all industrial discharges. These charges are generally
based on hydraulic flow, pounds of BOD, and pounds of sus-
pended solids. The user charge is developed so that the total
annual cost for treatment is prorated for each of these con-
stituents in order that an industrial discharger pays an
equitable share of the treatment cost. In a number of cities
contract negotiations are in progress to reflect these new
costs for accepting water plant wastes.

i. Application to subcategories

(a) Category I

Alum sludges have been shown to have some beneficial effects
on sewage treatment. Increased removal of solids, BOD, COD,
and phosphorous have been found in primary sedimentation after
alum sludges have been admitted to the control waste-treatment
system. Alum sludges amounting to as much as 50% of the total
solids inflow to a waste-treatment plant have reportedly
caused no severe difficulty, but some increase in fuel require-
ments for sludge incineration has been reported due to an
increase in the inert fraction and water content. An
Environmental Protection Agency-sponsored demonstration pro-
ject is now underway in California to monitor the effects of
alum sludges on an activated sludge treatment plant.

The ;esults of a recently completed study made in Tampa,
Florida, indicated that the maximum dosage of water plant

924



DRAFT

sludge in the inflow to the activated sludge plant shguld not
exceed 40 mg/l. Greater dosages caused problems attributable
to reduced sludge densities.

At one plant that was visited alum sludge was discharged at a
rate of 90.7 metric tons (100 tons) in a 24-hour period to a
946,250 cu m/day (250 MGD) sewage treatment plant. Continu-
ous sludge collection at the water plant was not provided,
thus the basins were cleaned at six month intervals. It was
reported that no severe problems were experienced at the sew-
age treatment plant as a result of this practice.

A number of iron-removal water plants discharge their waste to
a sanitary system. The effects are similar to the discharge
of alum sludges. As these sludges are essentially metal
hydroxides with less inert material than most alum sludges,
they might be expected to have a more detrimental effect on
dewatering than alum sludges, but no detrimental effects were
noted.

At one city, a sewer ordinance limited the acceptable iron
concentration thus requiring the water-treatment plant to
change from ferric sulfate to alum as a primary coagulant.

It is possible that some ordinances limit the amount of alum-
inum acceptable for discharge to sanitary sewers.

Discharge to a sanitary system provides a means for region-
alization of sludge treatment and, possibly, a means of lower-
ing the cost of dewatering because of the economies associated
with larger sized plants. This is particularly important for
small water-treatment plants at which costs of waste treatment
could be excessive. It could also have the effect of diminish-
ing monitoring and reporting requirements by the water utility.

(b) Category II & III

Sludges from softening plants have caused problems in plugging
of the sewer system, overloading of digestors, and damaging
primary sludge collection mechanisms because of excessive
torque needed to collect sludge. These problems have been
encountered primarily because of the rapid settling character-
istics and the large quantities of sludge to be disposed of.
Calcium carbonate sludges thicken and dewater well, and it
would appear that discharge to the sanitary sewer would be
practical only where on-site treatment is restricted by land
requirements. The addition of calcium carbonate sludge, which
has excellent dewatering characteristics does not materially

95



DRAFT

affect the dewatering properties of the sewage sludge. For
this reason it may be considerably more expensive to dewa-
ter the combined sludge. An exception may be when chemical-
physical waste treatment plants are utilized and the primary
clarifier may have been designed for dense sludges. Where
lime recovery is practiced, the water plant sludges will pro-
vide additional calcium values.

ii. Ion-exchange softening

The disposal of brine wastes into the sanitary sewer systems
would generally add only additional hydraulic load to the
plant. Normally, the brine wastes are discharged using an
equalization system to insure dilution and prevent "slug"
loading of the waste treatment plant. The sewage plant serves
primarily as a means of further dilution and discharge to the
receiving water. There were no systems identified that had
set a limit on dissolved solids for discharge to the sanitary
sewer. However, increased ionic strength could adversely
affect the operation of sewage treatment plants.

iii. Summary

In a number of cases the water and sewer departments are man-
aged under one authority and accurate cost accounting is not
undertaken. It would appear that a reasonable cost for solids
dewatering at a sewage treatment plant is in excess of $55/dry
metric ton solids ($50/dry ton solids).

Advantages - No land area requirements, limited capital
expenditure required, no Federal or State
permit requirements, dewatering costs could
be lower due to economy of scale, ability to
handle wider fluctuation in water plant
solids, hauling costs for ultimate disposal
can be reduced because of economies of scale,
Federal and State monitoring requirements
would be eliminated.

Disadvantages - Waste sludge may not be compatible with the
sewage-treatment-plant process, particu-
larly where primary treatment is not
required, wastewater plants will require
additional handling facilities, and possi-
bly additional digestor capacity, additional
fuel requirements for sludge incineration

96



DRAFT

due to increased water content and inerts,
existing ordinances may prohibit discharge.

f. Centrifuge

Centrifuges are continuous, mechanical dewatering devices.
Centrifugal force is used to increase the sedimentation rate
of the solid materials in the sludge. The basic components
of the centrifuge dewatering operation are:

1) Housing and frame
2) Rotating bowl

3) Conveyor

4) Sludge feed system
5) Power source

The housing provides the structural integrity of the unit
and shields the high-speed moving parts. The frame provides
rigidity needed for the high speed moving parts, and a means
to firmly secure the centrifuge to an appropriate base.

The rotating bowl is spun at high revolutions to impart high
forces on the solids and speed settling. The bowl also
contains the sludge during dewatering.

The conveyor moves the settled solids along the bottom of the
bowl to the discharge point.

The sludge feed system must be able to deliver sludge solids
ranging from 3% to 30% at feed rates anywhere from 1.3 to
15.8 1/sec (20 to 250 gpm).

The power source is required to drive the motor providing
rotational motion to the bowl and the ancillary equipment.

i. Types of centrifuges

Basically the types of centrifuges can be broadly broken down
into two groupings: horizontal and vertical shaft units as
shown in Figure VII-10 and VII-11.

(a) Horizontal shaft units

Waste sludges are delivered to the centrifuge by a stationary
supply pipe, which passes through the conveyor hub discharg-

97



"a8nJ1J3u33 |MOQ-P1{OS MOJJ 3UALINDUOD JO OIS S50  OL-1IA IYNDIL

IOYVYHISIO S1v3s ANIWLIVIWOD 3did JAVIHS JAING ¥V3O
SANos NOINNNYL HSVY14S YOAIANOD Q334 N3IAINQ YOAIANOD

asvs
IOWYHISIA
IN3IN443

ﬁ _HZ_ iy

e

=

\_.. ] -
13INI /
Q334 .»M @[ _ KR
10UINOD ey 8 —
HIWWDIS XXX TITTINTOTTYT

HOLIMS
N avOoI¥3IA0 INDYOL

N
ONIIVIS NIYW
ANV 32018 MO1TId 3IDIA3Q
¥Y3IHS QYOWIAO”
IWWIIS
SMO1d GNY S1¥0d IN3NT443 13A31 ] ANZ2ZON 1404 140d
Isvd

FOUVYHISIG SAINOS IYNEILNI 1004 2013 a3ls NivaQ

98



FEED
POLYMER 1

SKIMMINGS*—,

CAKE ‘ CAKE

FIGURE VII-11 Schematic diagram of a basket centrifuge.

99



DRAFT

ing the sludge into the bowl. The rotating bowl imparts a
centrifugal force greater than 1000 times the force of gravity,
which drives those consitutents with the greatest densities

to the circumferential zone of the centrifuge. From this zone
the solids are picked up by the conveyor, which is usually a
helical screw (scroll), and continuously moved to the discharge.
The bowl has a conical shape at the end where the solids are
discharged. This reduced diameter section enables the con-
veyor to move the solids out of the liquid pool for discharge.
The bowl is also provided with effluent weirs, which are
usually opposite the solids discharge, which pool the sludge.
Both the conveyor and the bowl rotate, but the rotation of the
conveyor is slightly slower than that of the bowl. The pool
depth (pond) is determined by the weirs. The continuous feed
forces the clarified liquid (centrate) over the weirs to the
discharge. Because centrifugation classifies particles pri-
marily by specific gravity, the separation is generally not
clear cut and the resulting centrate is usually high is sus-
pended solids.

Horizontal centrifuges were the earlier units used and are by
far the most popular. They are quite often identified as
scroll centrifuges receiving their name from the helical

screw conveyor. There are two variations among the horizontal
units, they are:

l) Countercurrent flow
2) Concurrent flow

Countercurrent flow

These units are of the type initially described where the cake
is discharged at the opposite end of the bowl (conical end)
from the centrate. This type of centrifuge has the obvious
problem of disturbing the settled solids by the opposing dir-
ection of movement between the liquid and solids.

Concurrent flow

These units are fed through the conveyor hub in a manner sim-
ilar to that just described for the countercurrent units with

the feed entering the bowl at the cylindrical end. The solids

are forced to the outside to form an annular ring, with the
solids on the periphery and the liquids near the center. The

ring is advanced towards the conical end hydraulically and by
the conveyor. The liquid moves with the solids until it

100



DRAFT

reaches the beginning of the conical section where it encoun-
ters the effluent weirs. It passes over the weirs and is
discharged. The conveyor moves the solids up the conical
section to the discharge port.

{b) Vertical shaft units

These units are a relatively new development. They are quite
often identified as basket centrifuges. Basket centrifuges
are semi-continuous, batch devices. However, for units pro-
ducing a pumpable cake, an option does exist to introduce a
skimmer for continuous operation. Two types of baskets exist:

1) Solid (imperforate)
2) Porous filter (perforate)

In the operation of basket centrifuges, the sludge enters

from a stationary, directional feed pipe, which directs the
influent sludge towards the walls of the basket. The sludge
is discharged from the feed pipe at the bottom of the rotating
basket. Centrifugal force concentrates the solids on the bas-
ket wall. The top of the basket has a lip (weir) over which
the liguid is decanted. When the solids reach a specified
level, the feed sludge is stopped, and a knife rotating coun-
ter to the basket's direction scrapes the solids from the wall
and pushes them through the open bottom of the basket.

The two types of basket centrifuges work identically except

for the passage of centrate through the basket wall in the
perforate type.

ii. Treatment technology applied to subcategories

(a) Category I

A review of sludge disposal practices in the mid~1960's indi-
cated there were no installations successfully dewatering alum
sludges by centrifugation. Several installations have been
built for centrifugation of alum sludges but none have proven
successful. Several recent pilot-plant studies indicate suc-
cessful operations are possible. These recent successes are
believed attributable primarily to conditioning of the sludges

with polyelectrolytes, usually introduced to the sludge within
the centrifuge.

101



DRAFT

A large water-treatment plant on the west coast has designed
and constructed a centrifugation installation which should go
on line in early 1975. A cake containing 16% solids is anti-
cipated from the centrifuges. It will be trucked to a sani-
tary landfill for disposal. The centrate will be used to
augment low stream flows in the vicinity, when of sufficient
quality, or returned to the reclamation clarifier. Another
plant in the northeast has a similar installation under design.

(b) Category II

The application of centrifuges in this subcategory is wide-
spread. Centrifuges are used exclusively in all dewatering
of calcium carbonate sludges in municipal water-treatment
plants prior to recalcining. These applications, shown in
Table VII-1l, are all solid bowl units. One installation
utilizes a basket centrifuge that is in series with a solid
bowl unit. When the solid bowl unit is overload, the over-
load is treated by the basket centrifuge.

(c) Category III

One installation in this subcategory now uses centrifugation
for dewatering sludges. This plant has four centrifuges, '
which were installed primarily for the purposes of dewatering
a calcium carbonate sludge. However, the alum sedimentation
basins at the filtration plant are cleaned semi-annually and
the sludge is dewatered in the centrifuges. It should be
noted that there is an appreciable carryover of suspended
solids from the softening plant. It is believed this carry-
over assists in the dewatering. Normally, dewatering is a
two-step operation with the first pass being a very coarse cut
and yielding a low quality centrate. This initial centrate

is stored and the following day rerun with the addition of
polymers. The cake is sent to a landfill and the centrate is
either discharged to the sewage system or recycled within the
plant. The cake solids from the second cut range from 45 to
50%. At this point the centrifuge cake resembles a paste.
Watertight bulk storage and trucks are required to handle this
material. It appears that the consistency of the cake deter-
iorates somewhat as the result of the use of a ribbon screw

to convey the cake from the centrifuge discharge to the stor-
age hopper.

102



sjueld HuTUTOTROSI 9I® 9S9Y3 IO TV«
€ asnay

T0I3U0) 3Isndg ®

€ uotiebraar Keads

8 LAx9A0D00x TeOTWOYD

T sossaad 3199

€ L SIS93TTJF wnnoep

b T €T sabngtazus)

14 c Z sassaad 193714

6 99 60T suoobeT

T , 9 12 spaq burtiag

Ia3em ysemyoeq

9 62 9% I93TTI JO ST1o4kd9y

Ismes Axejtues

T ST LE ® 03 abaeyosstqg
UOT3IONIFSUOD Iapun PO31TISTA oI9M buTtTpuey

poylsuw STY3} SABY 3 POylsw STY3l 9Sn 3eysl poyisw sSTY3 asn °bpnis 3o poyasy

3eyl sjuerd Jo *oN s3juerd Bur3isixe Jo *oN saueTd burysix® JO °*ON

S98890014 Fusw3leas], obpnTs
P93TSTA pue paTITIusSpPl Fo Axeuums

T-IIA ®T1qelL

® e e o e e - o e e

103



DRAFT

iii. Summary

Advantages - High degree of flexibility, low area require-
ments, low routine maintenance, no skilled
operators needed, low building requirements,
low initial costs for a mechanical device.

Disadvantages - Low to moderate equipment life, high power
requirements, may require extensive and
costly pre-treatment (conditioning, thick-
ening, etc.), high labor requirements
periodically, does not produce a solid cake,
low centrate quality.

iv. Effluent quality

Cake solids % (by weight) 15 - 65
Centrate suspended solids (mg/l) 500 - 300,000+

g. Miscellaneous treatment technologies

This section includes some treatment technologies that have
shown promise or have been proposed for use in the treatment
of water plant wastes. Also included are several methods
that are not treatments per se, but are disposal techniques.

i. Freezing

Freezing has often been proposed as a method for treating
coagulation sludges. It is not, in fact, a treatment but is
actually a conditioning process. Freezing can occur by nat-
ural or mechanical means. Several freezing operations of each
type are reportedly operating successfully in Europe. All of
the work done to date in this country has been pilot scale.
Several investigators have reported the effect of natural
freezing on lagooning of alum sludges. These lagoons were not
designed specifically to take advantage of natural freezing as
discussed briefly under lagoon treatment. However, a dewater-
ing installation being designed will incorporate natural freez-
ing to assist sand drying operations. Results show that the
solid fraction will naturally settle to 15 to 20% solids by
weight after freezing, and the clarified supernatant will have
less than 100 mg/l of total suspended solids.

104



DRAFT
The principal reasons for not using mechanical freezing
have been:
1) High capital costs

2) High initial operating costs*
3) Low mechanical reliability**

ii. Land application

Land application is not a treatment technique, but rather a
disposal means. Applications discussed below will be limited
to the methods of disposal in which the sludge receives no
prior treatment.

iii. Spray irrigation

Early studies showed that the application of alum coagulation
sludges to the soil plugged the surface, prevented further
passage of water, and killed vegetation. In several cases
sludge has been sprayed from a tank-truck on vegetation beside
the road for up to one year, and no detrimental effects to the
infiltration properties of the soil or to the vegetation were
encountered. Rates of application are not known in this case.

Alum sludge spray applications are known to be in use. One
is solely for wetting dirt roads within the water shed as a
dust-control measure. The second utilizes sprinkler heads,
which rotate delivering a rain-type mist over approximately a
0.10 hectare (0.25 acre) area. Application areas are alter-
nated and the quantity of sludge applied varies with the sea-
sons. Generally, the rate of application is 3028 liters per
sprinkler head per hour (820 gallons per sprinkler head per

hour) limited to no more than six hours during the hotter
summer months.

*A considerable energy input is required for initial cooling
cycle.

**Because of stresses attributable to the expansion of the
sludge when frozen.

105



DRAFT

iv. Land reclamation

This method considers the use of the dilute sludges (usually
thickened) to improve existing land values, either for aes-
thetic or for economic reasons. Such methods include disposal
to abandoned quarries and mines. In one case, the thickened
alum sludge is being used to raise the elevation of the land.
Here low dikes are pushed up by earth-moving equipment and the
slurry is discharged behind them. The area appears to be
dusty, but the local residents do not consider it a nuisance.
In one section where it was reported that the sludge has been
dumped earlier, sufficient vegetation has sprung up to support
the grazing of livestock.

v. Sludge plowing

This method has been tested several places, but apparently
has not been carried out routinely. The sludge plow has a
large pressurized tank which is mounted over a tractor drawn
plow. The sludge is discharged directly into the furrow
turned by each plow blade. After several days there is no
visible evidence of the sludge, but erosion of the barren
soil can be a problem.

vi. Heat drying

Several investigators have suggested heating as a method of
destroying the amorphous properties of the coagulation sludges,
but they have concluded that the process is uneconomical due
to the low fuel value of the sludge. However, a system which
utilizes broad-band sonic energy combined with forced draft
heat to dry the sludge is proposed for an alum sludge pilot
study in early 1975.

vii. Specialty recovery

There have been several studies of the use of water-plant
waste in other industrial or agricultural processes. The
most widespread use to date has been to use softening sludges
for soil conditioners and stabilizers. Coagulation sludges
have been used intermittently in building bricks. They have
also been used as fillers in fertilizers. Softening wastes
have been used as paint pigments. The waste from a spiractor
unit has been used for well points to drain foundations dur-
ing construction and as beach sand. Softening sludges have

106



DRAFT

also been used on occasions to neutralize acidic industrial
wastes. One plant in south Florida sells their softening
sludges for $1.65/metric ton ($1.50/ton) for use as a pH-sta-
bilizer for soil. Calcium carbonate sludges have also been
used as stabilizers for ponds and roads.

The establishment of a regional reclamation facility to serve
several water-treatment plants has been proposed and offers
some promise for recycling and recovery possible regardless

of plant size, especially in the case of lime softening plants.

C. Case Studies

l. Case I

Case I is a study of the use of a filter press for a coagula-
tion waste. This plant has a nominal capacity of 132,500

cu m/day (35 MGD). Alum is used to treat a moderately turbid
river water.

Waste characteristics

The plant produces two wastes: filter backwash water and sed-
imentation basin sludge. The approximate composition of the
wastes based on information obtained from plant personnel and
laboratory analysis of samples collected on August 26 and 27,
1974 are:

Filter backwash water 100 - 600 mg/l TssS
Sedimentation basin sludge 62,000 mg/1 TSS

The major contributing elements are:

clays, silts and insoluble organics 94%,
aluminum hydroxide 4%,
activated carbon and inerts in

the chemical feed 2%.

Based on the 1973 Annual Report, the plant produces 2755 metric
tons (3,037 tons) of dry solids annually.

107



DRAFT

Waste treatment facilities

The waste treatment facilities include three holding basins
with pumping capabilities and two 1.63 m (64 in) high-pres-
sure filter presses with auxiliary equipment.

The filter backwash water is sent to a 1325 cum (0.35 MG)
capacity holding basin from which it is pumped back to the
head of the plant.

The sedimentation basin sludge is blowndown "on call" by the
filter press operation to a 283 cum (0.075 MG) holding basin
which is provided with a rotating arm and air agitation.

The filter press is precoated with diatomacous earth at approx-
imately 36.5 kg/cycle (80 lbs/cycle). The sludge is condi-
tioned with 6% to 10% by weight hydrated lime before being

fed to the press. Cycle times vary from 40 min to about 80

min depending on the solids concentration in the feed sludge.
The filtrate is used to wash the filter press prior to pre-
coating, and as a carrier for the precoat material. The excess
filtrate is periodically discharged to a sanitary sewer oper-
ated by the municipality. The filtrate usually has a pH range
from 11 to 12.5 with less than 100 mg/l suspended solids. The
filter cake is approximately 45 % solids and is regularly
hauled to an approved landfill. Some demand has been generated
for the cake as a yard and garden material. The cake has been
used on occasions around the plant for fill material and sup-
ports a healthy ground cover.

Cost

The entire facility cost $2,807,560 in 1969. The estimated
annual operating costs are projected below. The method of
retiring the debt is not known, therefore, a reasonable inter-
est rate and expected service life for the equipment were used.
Labor, maintenance and chemical costs were taken from the 1973
Annual Report. Power requirements were calculated as follows:

The connected horsepower for three months in 1974 were
averaged and then projected for an annual usage.

A unit cost of $0.02/kwh was then used to determine
this cost, based on the assumption that the power
requirements during 1973 were the same as those for the
three-month period that was monitored.

108



DRAFT

Annual Cost

Debt Service (est) ($2,807,560 @ 6% for 30 yrs) $204,000
Labor and Maintenance 162,457
Power (est) (Connected hp/month x 0.745 x $0.02
x 12) 26,457
Chemicals 17,717
Total annual cost $410,210
Unit Cost

$/1000 cu m of water produced ($/MG) $/dry metric ton ($/dry ton)

$8.48 ($32.10) $148.95 ($135.10)

Summarx

This installation may be considered somewhat atypical as it
does not provide a thickener and uses air ejectors rather
than pumps to transfer the sludge from the conditioning tank
to the press. The capability of this dewatering device has
been successfully demonstrated for an alum sludge. Some of
the success may be largely attributable to the nature of the
sludge, e.g., the high solids to aluminum hydroxide ratio.

2. Case II

Case 1I, is a 6,056,000 cu m/day (1600 MGD) coagulation plant
treating a very low turbidity raw water. This extremely large
water-treatment plant was constructed on fill material forming
a peninsula in Lake Michigan. Additional land for waste treat-
ment facilities would be extremely expensive [approximately
$500,000/hectare ($200,000/acre)], if not impossible to
acquire. Therefore, the sludge from the sedimentation basins
is sewered.

Waste characteristics

Three primary sources of waste are generated at this plant:
filter backwash water, clarifier sludge blowdown, and solids
from the raw water mechanical screens.

109



DRAFT

Filter backwash

Filters are backwashed at this plant utilizing computer con-
trol. Filters operate in sets of twelve each. When one fil-
ter is indicated to need backwashing, all filters are washed
in succession automatically. This backwash cycle requires
forty minutes and produces 272,500 cu m (72 MG) of washwater.
At present the filter backwash water is disposed of into

Lake Michigan.

Clarifier sludge blowdown

Clarifier blowdown consists of a combination of aluminum
hydroxide and suspended solids removed from the raw water.
This plant represents an unusual case in that the suspended
solids during much of the year are primarily due to algae and,
therefore, organic in nature. A suspended solids concentra-
tion of 0.7% solids is typical with a BOD and COD of 182 and
2,015 respectively. An ammonia concentration of 6 mg/l was
reported. The sludge is stored and pumped approximately every
five days to the sanitary sewer system. An average of 7570
cum (2 MG) of waste containing 54.4 metric tons (60 tons) of
dry solids are pumped to the sanitary system each time.

Mechanical screen discharge

This material is primarily algae, sticks, small fish, etc.

and is returned to Lake Michigan with the filter backwash
water. It was reported that as much as 13.61 metric tons

(15 tons) per hour of fish have been collected from the screens.
It is impossible to characterize or quantify this waste due to
its heterogenous nature. This plant reported that future plans
may include comminutors with discharge to the sanitary system.

Treatment of waste waters

Plans have been completed and bids taken, for recycling of
filter backwash water; however, the project was delayed to
secure additional Federal funding, which was not supplied.

It is estimated that it will now cost $12 million to construct
the recycle system. No firm plans exist for completion of
this -project.

Local ordinances prohibit the discharge of any waste water to
Lake Michigan. For this reason six water-treatment plants,

110



DRAFT

in addition to the plant under discussion, discharge wastes

to the regional sanitary system. All industrial dischargers
are charged pro rata waste treatment costs. These costs based
on the operation of a 3,785,000 cu m/day (1000 MGD) secondary
sewage treatment plant are:

$57.33/dry metric ton of solids ($52.00/dry ton of solids)
$48.51/metric ton BOD5 ($44.00/ton BODS)
$6.61/1000 cu m of flow ($25.00/MG of flow)

The capital cost of the pumping and force system to the
collection systems was $600,000. Detailed sludge analysis
reports are maintained.

Summarz

Discharge to the sanitary system has proved to be an accept-
able disposal method for this large treatment plant. No
problems were reported at the sewage treatment plant although
the water plant sludge represents about 15% of the total solids
entering the sewage treatment plant.

While discharge of sludge to the sanitary sewage system has
greatly reduced the waste discharge from this plant, consid-
erable waste in the form of filter-backwash water is still
being discharged untreated.

3. Case III
Case III illustrates sand-drying operations for a coagulation
plant. This plant has a nominal capacity of 208,200 cu m/day

(55 MGD) and uses alum and polymers to treat a moderately tur-
bid river water.

Waste characteristics

The plant produces two wastes: filter backwash water and
sedimentation basin sludge. The approximate composition of
the waste based on information obtained from plant personnel
and laboratory analyses of samples collected August 29 and
October 3, 1974 indicates that major contributing elements
are:

111



DRAFT

clays, silts, and insoluble organics 85%,

aluminum hydroxide 12.5%,
ferric hydroxide 1.4%,
polymer 1.1%

Based on the nominal capacity of the plant and average raw
water conditions the plant produces about 1789 metric tons
(1966 tons) of dry solids annually.

Waste treatment facilities

All wastes are sent to a 30.5 meter (100 ft) diameter thick-
ener-clarifier. The overflow from the thickener-clarifier is
discharged to the raw water source. The quality of the over-
flow varies considerably depending on the waste being received.
Filter washwater quite often causes short circuiting and agi-
tation of the settled sludge thus reducing the quality of the
discharge. It was estimated by plant personnel that with nor-
mal operations there is approximately 25 to 50 ppm of suspended
solids in the discharge. Underflow from the thickener is
applied to one of three sand drying beds, providing a total
surface area of 734 sq m (7900 sqg ft). The sludge applied to
the bed during observation was 12 - 13% solids and the average
depth of application was 50 cm (20 in). The cycle time
reported was twenty-one days giving an average loading of
approximately 4.4 kg/sq m/day (0.9 lbs/sq ft/day). The fil-
trate from the underdrain is discharged back to the raw water
source. The dried sludge is taken from the beds at 20% to

40% solids (32% for the cycle ending 10/3/74). Removal of

the dried sludge requires a backhoe and operator, a dump truck
and driver, and a laborer. Removal under normal operation
requires the use of the above personnel and equipment for
eight hours, one day a week. However, drying during the win-
ter months is less complete and an additional truck and
laborer are required. The sludge is stockpiled on site.

Cost of operation

Capital expenditures for the dewatering facilities were not
available. The costs given reflect only operating and clean-

ing costs. The costs developed are based on the following
assumptions:

e Extra labor and equipment will be required four
months per year.

112



DRAFT

e Annual sludge production is predicted by average
chemical dosages and raw water quality.

¢ The cost of the cleaning in October 3, 1974 is
assumed as an average cleaning cost.

Annual Cast

Operation and Maintenance $15,000/year
Unit Costs

Cost per dry metric ton dewatered $8.38

(Cost per dry ton dewatered) ($7.60)

Cost per 1000 cu m of water treated $0.20

(Cost per MG of water treated) ($0.75)

Summary

Presently the plant is investigating the feasibility of put-
ting a surge tank ahead of the thickener and adding more dry-
ing beds to nearly double the present capacity. This plant

is located in the southeastern United States, where the 1973
annual average temperature was 15.4°C (50.7°F), relative
humidity was 71.8%, precipitation was 181.9 cm (71.6 in), wind
velocity was 10.5 km/hour (6.5 mph), and the sun shines 52%

of the time. A lesser application depth would probably result
in a drier cake, however, limitations on the area available
for sand-drying beds would not allow this.

4. Case 1V

Case IV is a 75,700 cu m/day (20 MGD) softening plant treat-
ing a moderately hard well water. Two primary waste streams
are produced at the plant, filter backwash and clarifier blow-
down. The plant recycles filter backwash water and utilizes

a vacuum-filter system to dewater the clarifier sludge.

Waste characteristics

Filter backwash

Approximately 87 cu m/min (23,000 gpm) of backwash wastes
are piped to a lagoon for settling. The supernatant is

113



DRAFT

pumped back to the plant influent. The sludge, which is
almost pure calcium carbonate, is pumped to the sludge thick-
ener. The filter backwash waste is relatively low in sus-
pended solids, has a pH ranging from 8.0 to 9.5, and is vol-
uminous with intermittent flow.

Clarifier underflow

Approximately 63.5 metric tons/day (70 tons/day) of dry solids
are produced consisting primarily of calcium carbonate with a
small amount of maghesium hydroxide and lime inerts. The
total solids in the blowdown ranges from 3% to 7%. The total
solids in the thickened sludge exceeds 30%. Approximately
62.5 cu m/day (16,500 gal/day) of clarifier underflow are
produced.

Description of waste handling facilities

Two 14.9 kw, 1.5 cu m/min (20 hp, 400 gpm) pumps are utilized
to pump the clarifier blowdown sludge to a 10.7 m (35 ft) dia-
meter thickener. A 3.7 kw, 0.75 cu m/min (5 hp, 200 gpm)

pump is used to pump the backwash-lagoon sludge to this same
thickener.

The thickened sludge, which is about 30% solids, is pumped to
two vacuum filters with a total filter area of 40.9 sgm

(440 sq ft) having 66 kw (88.5 hp) connected horsepower. The
filter cake, about 65% solids, is discharged directly to a
truck where it is disposed of to various civic groups and
construction companies.

The filter backwash water is discharged to a lagoon; the sup-

ernatnat is recycled back to the plant inlet; and the sludge
is pumped to the vacuum filter.

Cost of treatment

System Capital Cost Power Cost O & Mx
(1971) ($/yr) ($/yr)
Vacuum filter 246,000 2,163 650
Sludge thickener 210,900 1,625 6,900
Washwater recovery 169,700 1,711 500

*Operating and maintenance

114



DRAFT

Sludge disposal costs are estimated at $13,000 per year. The
total cost for dewatering and disposal of the clarifier sludge
as well as the filter backwash recycle, amounts to approxi-
mately $29.59 per metric ton ($26.84/ton) based on a thirty
year service life at 7% interest.

It should be noted that the sludge handling facilities at
this water-treatment plant were designed to handle six times
the present solids production rate.

Treatment efficiency

Filtration rates in excess of 290 kg/sq m/hr (60 1lbs/sq ft/hr)
have been achieved, while producing a filter cake of 65% to

70% solids. Presently, 3400 metric tons per year (3,750
[...]
estimated separately since it constitutes a large
percentage of the recovery system

Construction interest @ 8%

Power @ $0.02/kwh

Taxes & insurance @ 2% of capital cost

Labor @ $5.50/hour

e. Coagulation plants

Three plant sizes are considered for each subcategory. The
three sizes, 3,785 cu m/day (1 MGD), 75,700 cu m/day (20 MGD),
and 189,250 cu m/day (50 MGD), are presented to represent
plants in the range of 378.5 to 37,850 cu m/day (.1 to 10
MGD), 37,850 to 113,500 cu m/day (10 to 30 MGD), and in excess
of 113,500 cu m/day (30 MGD). Based on the 1963 USPHS survey,
in terms of numbers of coagulation plants, the percentage
falling into each size group were 92%, 5%, and 3%, respec-
tively. In terms of total water production the percentages
were 28%, 19%, and 53%, respectively.

133



DRAFT

In each of these models a number of assumptions are made for
raw water quality and chemical feeds. For this subcategory
these assumptions are:

Raw Water Quality 30 mg/1 turbidity
slight taste or odor

Chemical Feed 20 mg/1 alum
15 mg/1l hydrated lime
5 mg/1 activated carbon

A constant relationship between turbidity in JTU and suspended
solids in mg/l is assumed to be 1:1.

Ten per cent of the feed lime is insoluble and inert and will
be removed with the other solid wastes.

The activated carbon (AC) is assumed to be non-reactive and
does not alter the reactions in any way. Thus, each ppm of
activated carbon fed appears in the waste.

Two wastes are assumed to be produced by the water treatment
plants in this subcategory. They are:

Filter backwash water, and
Sedimentation-basin sludge

These wastes are assumed to be produced in the following

manner and in the quantities indicated for each MG of water
treated.

Raw Water Contribution kg/1000 cu m (1b/MG)
(Dry Weight Basis)

Turbidity - 30 mg/l 30 (250)

Feed-Chemical Contribution
(Dry Weight Basis)

Alum - 30 mg/1l 7.9 (66)
Lime - 15 mg/l1 (10% insoluble) 1.5 (12.5)
Activated carbon - 5 mg/l 5.0 (42)
Total Wastes Produced 44.4 {370.5)

134



DRAFT

The average backwash volume is assumed to be three percent
(3%) of the filtered water. For the small plants, 3,785 cu
m/day (1 MGD), it is assumed that no sludge-collection mechan-
isms are installed and sedimentation-basin sludge is removed
semi-annually. In plants in which collection devices are
provided, 75,700 cu m/day (20 MGD) and 189,250 cu m/day (50
MGD), 1.5% of the daily throughput of water is used for trans-
port of the solids (clarifier blow-down).

For the 3,785 cu m/day (1 MGD) plant in which basins are
cleaned semi-annually, all of the clarified water is assumed
to be used in washing down the basin. An additional 113.6
cum (30,000 gal) of water are assumed to be used in washing
the basin with fire hoses. Two (2) sedimentation basins are
assumed. They provide four (4) hours retention time. Each
basin holds 317.9 cum (84,000 gal); thus, 836 cum (228,000
gal) [2(113.6 + 317.9)] of liquid wastes are produced semi-
annually. In the larger water treatment plants, hourly blow-
down is assumed.

i. Lagoon - 3,785 cu m/day (lMGD) plant

This model represents the most commonly used method of treat-
ing wastes for small plants with reasonable land area avail-
able. As discussed in Section VII lagooning of alum sludge
often does not produce a material suitable for landfill and
additional air drying may be required. This model assumes
that the sludge cleaned from the lagoon can be landfilled
directly.

Two lagoons are utilized in the model providing five years of
sludge storage in each. Filter backwash is recycled directly
to the plant influent and the costs for this system are shown
in the first column. The costs shown in the second column are
without recycle.

135



DRAFT

Capital Cost

With Without
Filter Backwash Filter Backwash
Recycle Recycle

Land purchase 9,000 11,000
Washwater holding basin 19,000
Washwater piping 18,000 32,000
Valves & fittings 2,700 4,800
Recirculation pumping 5,000
Lagoon construction 6,600 8,500
Inlet and outlet construction 2,000 2,000
Yard piping & electrical

(20%) 12,460 11,660
Engineering & contingencies

(20%) 14,952 13,992
Construction interest 1,200 1,100

Total Capital Cost $90,912 $85,052
Annual Cost

Debt service (8% for 30 years) 8,075 7,555

Labor & maintenance (Lagoon
operations, contractural

removal) 1,075 1,880
Labor (Monitoring requirements)
2 hr/wk 858 858
Power (17 hr/day) 150
Taxes & insurance (2% of
Capital Cost) 1,818 1,701
Annual Dewatering Cost $11,976 $11,994

Ultimate disposal cost

61.5 metric tons/year (67.6 tons/year) of sludge at 15%
solids to be hauled 16 km (10 miles) using a 9.17 cum
(12 cu yd) truck

136



Total cost

$/metric ton

DRAFT

$/1000 cu m of water treated ($/MG) of solids $/ton
With filter back-

wash recycle $9.57 ($36.24) $214.43 ($194.50)
Without filter

backwash recycle $9.58 ($36.28) $214.72 ($194.76)

ii. Disposal to the sanitary sewer -
3,785 cu m/day (1 MGD)

In some cases land availability may be a problem for even the
small water treatment plants. The best alternative for these

plants may be in disposing to the sanitary sewer.

The model

assumes a one mile force main to the sanitary system.

As stated, the 3,785 cu m/day (1 MGD) plant was assumed not
to have a continuous sludge removal in the settling basin.
The filter backwash basin was oversized to equalize the flow

from basin cleaning to the sanitary sewer.

Capital Cost

Washwater and sludge holding basin
Washwater piping
Valves & fittings (15%)
Recirculation pumping
Construction of 1.6 km (1 mile) of 10 cm
(4 in) force main and pumps to connect
with existing sewage system
Rights of way and easements
Engineering & contingencies (20%)
Construction interest

Total Capital Cost

137

70,000
18,000
2,700
5,000

38,000
10,000
28,740

6,897

$179,337



DRAFT

Annual Cost

Debt service (179,337 @8% for 30 years) 15,932
Labor & maintenance 825
Power 175
User charge for disposal to sewer?* 8,687
Taxes & insurance 3,586

Total Annual Cost $28,205
Annual sludge production 60,291 kg (132,800 1b)
Sludge transport water 1741 cu m (460,000 gal)
Total annual wastes produced (dry 61.5 metric tons

weight) (67.6 tons)
Total Cost
$/metric ton
$/1000 cu m of water produced ($/MG) of solids ($/dry ton)
$21.14 ($80.01) $473.49 ($429.49)

iii. Sand drying beds - 75,700 cu m/day (20 MGD)

In this model 1,233.5 metric tons (1,369 tons) of solids will
be dewatered annually by the sand drying operations. It is

assumed that the water plant has sludge-collection equipment
installed. The sludge will be periodically "blowndown" to a

*It is assumed that no cost recovery charge will be levied
against the water authority since their waste flows are
seldom expected to exceed 10% of the waste-water-~treatment
plant's average flow, therefore, no charge is required.
There is a user charge based on solids and flow only. A
charge of $15.85/1000 cu m ($60/MG) for flow and a fixed
charge of suspended solids in excess of "normal domestic”
sewage (taken as 200 mg/l) of $0.055/kg ($0.025/1b) is
assumed. No credit is given for waste characteristics below
"normal domestic" sewage.

138



DRAFT

thickener. A thickener is provided for sludge storage as
well as for increasing the solids concentration and reducing
the volume of sludge applied to the beds. The overflow is
assumed to be of sufficient quality to be recycled to the
plant influent.

A 20% safety and inclement weather factor has been added in

sizing the beds, which are sized for 3.9 kg/sq m /10 day dry-
ing cycle (0.8 lb/sq f£t/10 day drying cycle).

Capital Cost

Land 45,000
Washwater holding basin 70,000
Washwater recovery piping 90,000
Valves & fittings @ 15% 13,500
Recirculation pumping 15,000
Thickening facilities 220,000
Drying bed construction 556,667
Yard piping & electrical (20%) 202,033
Engineering & contingencies (20%) 202,033
Construction interest 73,000

Total Capital Cost $1,487,233

Annual Cost

Debt service ($1,487,233 @8% for 30 years) 132,157
Labor & maintenance 16,000
Power 1,510
Taxes & insurance 38,040

Total Dewatering Cost $187,707

Ultimate disposal cost

1,229 metric tons/year (1,352 tons/year) of sludge at
30% solids to be hauled 16 km (10 miles) using a 9.17
cum (12 cu yd) truck.

Total cost

$/metric ton
$/1000 cu m of water produced ($/MG) of solids ($/dry ton)

$7.48 ($28.33) $167.76 ($152.16)

139



DRAFT

iv. Filter press - 189,250 cu m/day (50 MGD)

Large plants are generally located in areas with limited avail-
able land. Mechanical dewatering devices will find greatest
application for these plants. For alum sludges filter press-
ing is the most widely accepted of the mechanical dewatering
systems.

For the filter press operation 15% (by weight) lime is used
for conditioning, 34.2 kg (75.2 1b) of diatomaceous earth per
100 sg m (1076 sq ft) of filter area is used for precoating.
Cyle time for the filter press is assumed to be 2.5 hours.
Thickeners are provided for partial dewatering of the sludge.
The filtrate will be returned to the thickener and the thick-
ener overflow is assumed to be of sufficient quality to be
recycled to the plant influent. The filter presses will be
operated 8 hours a day initially and will be of sufficient
size to allow for the addition of enough plates to increase
the initial capacity by 30% without an increase in operating
time. This provides a 300% overload capacity for expansion,
water production peaks and fluctuations in raw water quality
when 24-hour operation is used. The building will provide
sufficient space to allow for installation of a second filter
press should the need arise. The climatic and aesthetic con-
ditions permit bin storage of chemicals outside the building.

Capital Cost

Land 7,500
Washwater holding basin 70,000
Washwater recovery piping 90,000
Valves & fittings (15%) . 13,500
Recirculation pumping 25,000
Thickening facilities 556,000
Chemical storage bins 100,000
Building 250,000
Filter press & ancillary equipment 2,000,000
Piping (10%) 311,200
Electrical 622,400
Engineering & contingencies (20%) 809,120
Construction interest 223,000

Total Capital Cost $5,077,720

140



DRAFT

Annual Cost

Debt service ($5,088,820 @8% for 30 years) 491,710
Labor 62,500
Power 10,090
Chemicals 59,250
Taxes & insurance 101,554

Annual Dewatering Cost $725,104

Ultimate disposal costs

Solids production, metric
tons/year (tons/year) - 3,084 (3,400) sludge
91 (100) lime inerts
176 (194) diatomaceous earth

3,350 metric tons/year (3,684 tons/year) of sludge at
40% solids to be hauled 32 km (20 mi) using a 9.17 cu
m (12 cu yd) truck.

Annual ultimate disposal cost = $37,161

Total cost
$/metric tons
$/1000 cu m of water produced ($/MG) of solids ($/dry ton)
$13.00 ($49.22) $247.41 ($224.40)

f. Coagulation-softening plants

The three plant sizes evaluated, 3,785 cu m/day (1 MGD),
75,700 cu m/day (20 MGD), and 189,250 cu m/day (50 MGD), rep-
resent water plants in the size range of 378.5 to 37,850 cu
m/day (.1 to 10 MGD), 37,850 to 113,550 cu m/day (10 to 30
MGD), and greater than 113,550 cu m/day (greater than 30 MGD).
The percentage of plants in each of the above size groups was
86%, 6.5% and 7.5% according to the 1963 USPHS Survey. The
percentages of the total water produced in each size group
were 19.5%, 14.1% and 66.4%.

The dewaterability of sludges in this subcategory depends on

the ratio of coagulant sludge to softening sludge, as was dis-
cussed in Section VII. Hard, turbid, river water is assumed

141



DRAFT
to be the feed to these plants. The average composition of
the raw water is assumed to be:

Turbidity (JTU) 600
Hardness removed (mg/l as CaCO3) 115

The following chemical dosages are assumed:

Lime (Ca0O) for the 75,700 cu m/day

(20 MGD) and 189,250 cu m/day (50 MGD) 200 mg/1
Hydrated lime (Ca(OH)2) for the 3,785

cu m/day (1 MGD) plant 264 mg/1
Alum 7 mg/1
Ferric sulfate 3 mg/l
Activated carbon 1 mg/1
Potassium permanganate 1 mg/1

Hydrated lime (Ca(OH)2) is used for the 3,785 cu m/day (1 MGD)
plant. It is assumed that 1.7 parts of waste are produced for
each part of hydrated lime fed. For the 75,700 cu m/day (20
MGD) and 189,250 cu m/day (50 MGD) plants, it is assumed that
guick lime (CaO) is used, and 2.25 parts of solid waste is
produced for each part of lime fed. Thus, 3,271 kg (7,205

1b) of solid waste are produced for each 3,785 cum (1 MG) of
water treated regardless of the form of lime used. Automatic
sludge-collection devices are assumed to be used in all plants.

kg of waste/

Contribution 1000 cu m {(1b/MG)
Turbidity - 425 mg/1l 425 (3539)
Lime - 200 x 0.9 x 2.25) mg/l 405 (3372)
Lime inerts - (20 x 0.1l) mg/1l 20 (167)
Alum - (7 x 0.26) mg/1 1.8 (15)
Ferric sulfate 1.4 (12)
Potassium permanganate -
(1 x 0.55) mg/1 0.6 (5)
Activated carbon - 1 mg/1 1.0 (8)
Total Wastes Produced 854.8 (7118)

i. Lagoon - 3,785 cu m/day (1 MGD)
& 75,700 cu m/day (20 MGD)

Lagooning was assumed to be the method of dewatering the
sludges from the 3,785 cu m/day (1 MGD) and the 75,700 cu

142



DRAFT

m/day (20 MGD) plants in this subcategory. Two lagoons are
assumed to be used for each size of plant. For the 3,785 cu
m/day (1 MGD) plant it is assumed that each lagoon can store
the wastes accumulated over 3 years. For the 75,700 cu m/day
(20 MGD) plant, the storage capacity of each lagoon is assumed
to be sufficient for 6 months. Decanting devices will be pro-
vided to allow for drawing off the clarified supernatant from
different levels. The quality of the supernatant is assumed
to be satisfactory for discharge to receiving waters after pH
correction. Thickening is not deemed necessary for either
lagooning operation.

Lagoon - 3,785 cu m/day (1 MGD)

Capital Cost

With Without
Filter Back- Filter Back-
wash Recycle wash Recycle
Land purchase 18,500 20,000
Washwater holding basin 19,000 0
Washwater piping 18,000 32,000
Valves & fittings (15%) 2,700 4,800
Recirculation pumping 5,000 0
Inlet & outlet pumping 2,000 2,000
Lagoon construction 15,565 16,005
pH control system 14,300 14,300
Yard piping & electrical (20%) 16,153 17,821
Engineering & contingencies (20%) 19,384 21,385
Construction interest 1,700 2,000
Total Capital Cost $118,002 $130,311
Annual Cost
Debt Service (@8% for 30 years) 10,482 11,575
Labor & maintenance (lagoon

operations) 12,280 13,290
Labor (monitoring requirements)

3 hr/wk 858 858
Power 280 130
Chemicals 40 72
Taxes & insurance 2,360 2,606

Annual Dewatering Costs $26,300 $28,531

143



Ultimate disposal costs

1181 metric tons/year (1299 tons/year) of sludge at
50% solids has to be hauled 16 km (10 miles) using a
9.17 cum (12 cu yd) truck.

Annual ultimate disposal cost = $4,828

Total cost

$/metric ton

<

$/1000 cu m of water produced ($/MG) of solids ($/dry ton)
With filter backwash $22.53 ($85.28) $26.36 ($23.96)
Without filter backwash $24.15 ($91.39) $28.25 ($25.68)

Lagoon - 75,700 cu m/day (20 MGD) plant

Capital Cost

With Without
Filter Backwash Filter Backwash
Recycle Recycle
Land purchase 51,000 56,000
Washwater holding basin 70,000
Washwater piping 90,000 234,000
Valves & fittings (15%) 13,500 35,100
Recirculation pumping 5,000
Lagoon construction 39,000 41,500
Inlet & outlet structures 4,000 4,000
pPH control system 35,900 35,900
Yard piping & electrical (20%) 61,680 81,300
Engineering & contingencies (20%) 74,016 97,560
Construction interest 12,000 17,000
Total Capital Cost $456,096 $602,360

144



DRAFT

Annual Cost

Debt service (@8% for 30 years) 40,539 53,539
Labor & maintenance (lagoon
operations - contracted

removal) 134,000 135,000
Labor (monitoring require-
ments) 3 hrs/wk 858 858
Power 280 130
Chemicals 2,920 5,256
Taxes & insurance 9,122 12,047
Annual Dewatering Cost $187,719 $206,830

Ultimate disposal cost

23,620 metric tons/year (25,982 tons/year) of sludge
at 50% solids has to be hauled 16 km (10 miles) using
a 9.17 cum (12 cu yd) truck.

~ Annual ultimate disposal cost = $96,579

Total cost

$/metric ton
$/1000 ¢u m of water treated. ($/MG) of solids ($/dry ton)
With filter backwash $10.29 ($38.94) $12.04 ($10.94)
Without filter backwash $10.98 ($41.56) $12.90 ($11.67)